
 

 

 
 
 

 

Veolia Australia & New Zealand 

 

 

Woodlawn Bioreactor Expansion 
Project 

 

 

Independent Odour Audit #10 

 

October 2022 

 

Final Report 
 
 

  
 
 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 II 

THE ODOUR UNIT PTY LTD 
 

ABN 53 091 165 061 
ACN 091 165 061 

 
Level 3, Suite 12 

56 Church Avenue 
MASCOT, NSW 2020 
P: +61 2 9209 4420 

THE ODOUR UNIT (QLD) PTY LTD 
 

ABN 87 102 255 765 
ACN 102 255 765 

 
2/57 Neumann Rd 

CAPALABA, QLD 4157 
P: +61 7 3245 1700 
F: +61 7 3245 1800 

E: info@odourunit.com.au 
W: www.odourunit.com.au 

 
This document may only be used for the purpose for which it was commissioned and in 
[...]
reduction is through mechanical and/or natural evaporation processes.  The details 
about the mechanical evaporation process of treated leachate are discussed in Section 
2.4.2.1. 

2.4.2 Evaporation Dam 3 North (ED3N) 

ED3N pond system covers a total surface area of 6.1 hectares (ha), at top water level 
(TWL), and is divided into four (4) discrete lagoons, namely: 
 

1. ED3N1: receives treated leachate from the leachate treatment dam. The pond 
surface area, as of the Audit, is approximately 0.14 ha (noting that this was found 
empty in the previous 2020 IOA).  At the time of the Audit, there was no current 
survey information available for the floor of dam ED3N1.  Therefore, no volume 
can be determined; 
 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 12 

2. ED3N2: receives treated leachate from the LTD.  The pond surface area, as of 
the Audit, is approximately 0.73 ha.  This is equivalent to approximately 84% of 
the volume storage capacity; 

 
3. ED3N3: receives treated leachate from the LTD.  The pond surface area, as of 

the Audit, is approximately 0.68 ha. This is equivalent to approximately 89% of 
the volume storage capacity; and 

 
4. ED3N4: receives treated leachate from the LTD.  The pond surface area, as of 

the Audit, is approximately 36.6 ha, equivalent to approximately 86% of the 
volume storage capacity. There are up to five mechanical evaporators available 
that draw treated leachate from ED3N-4 to promote evaporation as a means of 
volume reduction. Further details on the mechanical evaporation process at the 
Woodlawn Facility are described in Section 2.4.2.1. 

 
Note: The surface areas and volumes of ED3N were as of March 2022 and provided by 
Veolia.  The surveying is completed by an external contractor.  At least 0.5 metres (m) 
of freeboard is always maintained in the ED3N pond system. 

2.4.2.1 ED3N - Mechanical Evaporation System 

The Evaporator Manual outlines the internal protocol and procedures for the operation 
of the mechanical evaporation system for ED3N pond system. 

2.4.2.1.1 Evaporation System A 

A mechanical evaporation system is currently active at the Woodlawn Facility to manage 
the growing need for volume reduction in the ponds to retrieve storage capacity. The 
mechanical evaporation system is described and operated as per the WIP 2020 and 
WIPS5 2022.  For ED3N4, the mechanical evaporation system at the Woodlawn Facility 
consists of four (4) Turbomist® evaporation units, driven by a common pump system.  It 
is understood that the actual operating performance of the evaporation units is 
approximately 840-900 litres per minute (L/min).  This evaporation mechanism is known 
as System A, as shown in Figure 2.3. 

2.4.2.1.2 Evaporation System B 

System B, which is a surface spray evaporator system, is composed of six (6) sprays 
(one in each of ED3N2 and ED3N3, and four in ED3N4) floating in the middle of the 
dams and controlled by a weather station on the western bank of ED3N4.  At the time 
of the Audit, ED3N1 was empty and therefore did not have an active surface spray 
evaporation system.  The operation of System B is in accordance with the feedback 
provided by the weather station, including temperature, humidity, wind direction and 
wind speed.  Each of the sprayers is controlled independently, with setpoints based on 
weather conditions.  As shown in Figure 2.3, the nominal location of each surface spray 
evaporator and the operating wind direction range is presented as arrows, with the span 
range visually illustrated.  As documented in the WIP 2020, System B is still under an 
active trial period, and the setpoints are being tested to ensure the spray mist will not 
drift out of the dam area.  As the humidity and temperature conditions vary across the 
seasonal cycles, the setpoint for wind speed is modified accordingly.  The operation and 
effectiveness of System B are regularly reviewed by the Woodlawn Facility, and 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 13 

setpoints are optimised as required.  A photo showing the operation of the surface spray 
evaporator system is shown in Figure 2.4. 
 

 
 

Figure 2.3 – The mechanical evaporation system layout for ED3N (Source: WIP 2020) 

 

 
 

Figure 2.4 – Operation of Evaporation System A and System B (Source: WIP 2020) 

 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 14 

2.4.2.1.3 Middle Bank Evaporation System 

To further enhance mechanical evaporation capability and volume reduction at the 
Woodlawn Facility, an evaporation system is installed in the ED3N area, located in the 
middle bank, as shown in Photo 2.1 and Figure 2.5.  An electric pump is set up and 
moved between ED3N2 and ED3N4, discharging into the spray system on the middle 
bank of the ponds.  As the spray is at a modest distance from the external boundary of 
the ED3N area and the injection spray height is low, this system has the capacity to 
operate under most weather conditions. It is only turned on manually, weather 
dependent.  During active operation, this spray system is controlled by a timer that 
operates based on seasonal conditions. 
 

 

 
 

Photo 2.1 - A view of the ED3N middle bank spray evaporation system (outlined in red): 
21 March 2022 
 

 
 

Figure 2.5 – The ED3N middle bank spray evaporation system (Source: WIP 2020) 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 15 

2.4.3 Evaporation Dam 3 South 2 (ED3S2) 

ED3S-2 receives treated leachate from the LTD.  At the time of the Audit, ED3S2 was 
at approximately 98% volume storage capacity, equivalent to a water surface area of 
approximately 2.2 ha.  A photo of ED3S-2, as occurred during the Audit, is shown in 
Photo 2.2.  Note: The surface areas and volumes of ED3S2 were as of March 2022 
and provided by Veolia.  The surveying is completed by an external contractor.  At least 
0.5 metres (m) freeboard is always maintained in the ED3S2 pond system. 
 

 

 
 

Photo 2.2 – ED3S2: 21 March 2022 

2.4.3.1 Mechanical Evaporation System 

The Evaporator Manual outlines the internal protocol and procedures for the operation 
of the mechanical evaporation system for the ED3S2 pond system.  A ring main 
evaporation system is installed away from the bank of ED3S2.  A total of four spray 
bars, each bar with 5-6 nozzles, are installed at the north, west, south, and east of 
ED3S2, respectively, approximately 2 m away from the bank.  The spray nozzles are 
controlled by an in-situ weather station and operate only when the wind is blowing from 
a certain direction, i.e., behind the bank into the dam.  In addition to the ring main 
evaporation system, ED3S2 has three floating surface spray evaporators, similar to that 
described in Section 2.4.2.1.2.  The operation of the surface spray evaporators occurs 
only during the daytime on weekdays and based on weather conditions.   



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 16 

2.4.4 Evaporation Dam 1 Coffer Dam 

The Evaporation Dam 1 (ED1) coffer dam stores treated effluent from the LTP.  At the 
time of the Audit, ED1 Coffer Dam was at approximately 93% volume storage capacity, 
equivalent to a water surface area of approximately 64.7 ha 

2.4.4.1 Mechanical Evaporation System 

The Evaporator Manual outlines the internal protocol and procedures for the operation 
of the mechanical evaporation system for ED1 Coffer Dam.  A similar ring main 
evaporation system to that installed in ED3S2 (refer to Section 2.4.3.1) is being 
installed in ED1 coffer dam.  Due to the shape configuration of ED1 coffer dam, there 
are five (5) spray stations, as shown in Figure 2.6.  The spray system works on the 
discharge pump from LTP, so the spray system will activate when LTP is discharging. 
 

 
Figure 2.6 – ED1 Coffer Dam: Proposed Evaporation Spray System (Source: WIP 
2020) 

2.4.4.2 Contingency Storage Capacity 

As previously mentioned, effluent from the LTP is transferred to ED1 coffer dam for 
storage and evaporation.  ED1 coffer dam needs to maintain a minimum freeboard of 
0.5 m.  As outlined in the WIP 2020 and WIPS5 2022, a new dam for LTP effluent is 
intended to be constructed once ED1 coffer dam reaches 80% of the volume storage 
capacity.  As indicated in Section 2.4.4.2, this setpoint has been met (93% volume 
storage capacity), and Veolia should proceed with the design and planning of additional 
storage capacity via the construction of a new dam. 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 17 

2.4.5 Leachate Treatment Dam 

The LTD is in the upper north-western edge of the Void and is an integral part of the 
LMS at the Woodlawn Facility.  Leachate from the Void is pumped directly to the LTD 
as required.  Since the 2012 IOA, the LTD was upgraded from a batch-based 
wastewater treatment system to a continuous configuration.  The upgraded system was 
commissioned in April 2013.  Following this upgrade, the LTD process was modified 
since the previous audit to consist of anoxic and aeration zones to increase the 
efficiency of the leachate treatment process.  Photo 2.3 shows the LTD as occurred 
during the Audit, and Figure 2.7 illustrates the current continuous treatment 
configuration for the LTD.  
 
The LTD has a hydraulic retention time (HRT) of 33 days (dependent on treatment flow) 
and is capable of the continuous treatment of approximately 259,000 – 346,000 litres 
per day (L/day) of untreated leachate, equivalent to a current maximum treatment 
capacity of 3-4 litres per second (L/s).  The raw leachate is pumped from the Void and 
discharged into the anoxic zone of the LTD for denitrification.  Following treatment in 
the anoxic zone, the leachate migrates to the aeration zone to promote mixing, oxygen 
transfer and nitrification.  The effluent from the aeration zone of the LTD is dosed in-situ 
with ferric sulphate (Fe2(SO4)3) and a polymer to facilitate coagulation and flocculation 
processes before passing through a settling tank known as the Woodlawn Aerated 
Leachate Treated Effluent Refiner (WALTER).  Under this treatment configuration, the 
LTD requires desludging at a frequency that is determined by Veolia experts.  The 
sludge from the settling tank is returned to the LTD as required.  Any sludge from the 
desludging process (and any excess sludge that may be generated) is transported and 
returned to the waste in the Void where it is buried and covered.  A process flow 
schematic for the LTD is shown in Figure 2.7. 
 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 18 

 

 
 

Photo 2.3 – A view of the LTD: 21 March 2022 

2.4.6 Leachate Treatment Plant 

As previously mentioned in Section 2.1, the Woodlawn Facility has constructed and 
commissioned the LTP as the long-term leachate management strategy, which is 
continuing to undergo process-proving, optimisation, and stabilisation.  As indicated in 
the WIP 2020, the LTP is in the process proving stage which includes, but is not limited 
to, biomass growth, biological process tuning and process optimisation.  The LTP is 
located on the northern side of the Void, between the Bioreactor and Evaporation Dam 
1 (as shown in Figure 2.1), and consists of a membrane bioreactor (MBR) treatment 
system with a design capacity of approximately 4 L/s.  The MBR system has been 
designed as a modified activated sludge biological process to treat the main parameters 
found in the raw leachate extracted from Bioreactor to a higher quality effluent.   
 
A process flow schematic of the LTP is provided in Figure 2.8, with a flow schematic of 
the upgraded leachate management system at the Woodlawn Facility is shown in 
Figure 2.9.   
 
The key treatment process stages of the LTP include: 
 

1. A primary treatment stage, including screening to remove gross solids, large 
materials, and other pollutants; 

 
2. A balance tank to regulate treatment flow; 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 19 

3. Anoxic Tanks;  
 

4. Aeration Tanks; and 
 

5. An ultrafiltration membrane system (noting that an additional ultrafiltration 
membrane system train is being installed and commissioned before end of 2022). 

 
The product of the process stages above is a high-quality effluent that will be stored in 
the ED1 coffer dam.  Given that the LTP continues to undergo process-proving, 
optimisation, and stabilisation, the critical control points and limits are continuously 
monitored with alarms and automatic shutdown using a dedicated Supervisory Control 
and Data Acquisition (SCADA) controls system if critical limits are reached.  A view of 
the LTP is shown in Photo 2.4.  A process flow schematic and diagram of the LTP is 
shown in Figure 2.8 and Figure 2.9.  An overview of the LTP flow concept is shown in 
Figure 2.10. 
 
Overall, from an odour emissions viewpoint, the Audit has obtained leachate treatment 
data of the effluent from the LTP and can comment that it is of a quality that will 
contribute negligible levels of odour.  At the time of the Audit visit, ED1 coffer dam was 
at approximately 93% volume storage capacity, as shown in Photo 2.5.  Unlike in the 
previous 2020 IOA, given the current water level height, it was possible during the Audit 
to gain safe access to ED1 coffer dam to enable odour sampling and testing via area 
source sampling (refer to Section 4.2 and Section 6.1.5 for details).   

2.4.7 Wet Weather Management 

The LTD and LTP are currently operated simultaneously at the Woodlawn Facility, 
providing an improvement in leachate management and treatment capacities from the 
Void, particularly in managing wet weather conditions.  As noted in the Leachate 
Assessment, Veolia has increased leachate extractions since May 2021 to reduce 
leachate volumes in the Void and to increase the depth of the unsaturated zone.  This 
is achieved via the deployment of additional mobile pumps and sumps/dams/drainage 
in the Bioreactor to address the wet weather period.  This matter is further discussed in 
Section 9.2.1.1.4. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 20 

 

 
 

Photo 2.4 – A view of the LTP as found during the Audit: 24 March 2022 
 

 

 
 

Photo 2.5 – ED1 Coffer Dam: 21 March 2022 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 21 

 
Figure 2.7 – A flow schematic of the current continuous treatment configuration for the LTD at the Woodlawn Facility 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 22 

 
Figure 2.8 – Process flow diagram for the LTP at the Woodlawn Facility   



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 23 

 
 

Figure 2.9 – A flow schematic of the upgraded leachate management system at the Woodlawn Facility (Source: Previous IOA 2019) 
 

INDICATIVE ONLY 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 24 

 
Figure 2.10 - Concept layout of the LMS for the Bioreactor at the Woodlawn Facility (Source: WIP 2020) 



 THE ODOUR UNIT 

 VEOLIA AUSTRALIA & NEW ZEALAND  

 WOODLAWN BIOREACTOR EXPANSION PROJECT  

 INDEPENDENT ODOUR AUDIT #10 25 

2.5 STORMWATER MANAGEMENT  